ssamonias. FCC RADIO TEST REPORT Report No. : FG271554B

LTE Band 38

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM
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Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
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CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504101 GHz 16.25 dam ML 2505660 GHz 16.07 dam
T 1 2,5927622 GHz 11.39 dBm Oce Bw 4,485514456 MHz TL L 2,5927522 GHz 10.78 dBm Oce Bw 4,475524476 MHz
T2 1 2.5972478 GHz 10.97 dam T2 1 2.5072278 GHz 10.79 dam
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Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50456 GHz 17.53 dam ML 2.502582 GHz 18.82 dam
T 1 2,5905245 GHz 10.67 dBm Oce Bw 5.951048951 MHz TL L 2,5004845 GHz 11.03 dBm Oce Bw £.991008991 MHz
T2 1 2.5994755 GHz 11.03 dam T2 1 2.5994755 GHz 10.88 dam
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Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2588676 GHz 15.34 dam ML 2.503711 GHz 16.02 dam
T 1 25862567 GHz 11.38 dBm Oce Bw 13.456543457 MHz TL L 2,5852567 GHz 10.60 dBm Oce Bw 13.456543457 MHz
T2 1 2.6017133 GHz 10.16 dam T2 1 2.5017133 GHz 10.94 dam
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG271554B

LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM
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Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.588926 GHz 15.49 dam ML 2.505099 GHz 14,56 dam
T 1 2,586049 GHz 10.66 dBm Oce Bw 17.902087502 MHz TL L 2,586049 GHz 9.07 dBm Oce Bw 17.902097902 MHz
T2 1 2.603951 GHz 9.56 dam T2 1 2.503951 GHz 9.05 dam

L U

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM
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ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
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CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50549 GHz 14.86 dam ML 2.507617 GHz 16.52 dam
T 1 2,5927522 GHz 10.01 dBm Oce Bw 4,495504496 MHz TL L 25004845 GHz 10.03 dBm Oce Bw £.991008991 MHz
T2 1 2.5972478 GHz 9.77 dam T2 1 2.5994755 GHz 9.42 dbm
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Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
15.99 dBm) ™M1[1] 13.06 dBm)
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CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.598147 GHz 15.99 dam ML 2.502123 GHz 13.86 dam
T 1 25862567 GHz 9.41 dBm Oce Bw 13.545453545 MHz TL L 2.5861289 GHz 7.61 dm Oce Bw 17.822177822 MHz
T2 1 26018032 GHz 9.38 dam T2 1 2.503951 GHz 8.85 dam
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG271554B

LTE Band 38

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM
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Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.57 dBm) 14.43 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596078 GHz 12.57 dam ML 2.508217 GHz 14,43 dam
T1 1 2,5927622 GHz 7.28 dm Oce Bw 4,475524476 MHz T1 L 25005045 GHz 8.15 dBm Oce Bw 5.951048951 MHz
T2 1 2.5972378 GHz 6.31 dam T2 1 25994555 GHz 7.41 dam
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Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
12.44 dBm) ™M1[1] 11.80 dBm)
- 2.5997950 GHz - 2.5995150 GHZ]
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CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.599795 GHz 12,44 dBm ML 2.509515 GHz 11.80 dam
T1 1 25862567 GHz 7.19 dm Oce Bw 13.486513487 MHz T1 L 2,5861289 GHz 5.76 dBm Oce Bw 17.822177822 MHZ
T2 1 2.6017433 GHz 6.60 dam T2 1 2.503951 GHz 7.72 dam
L I 4 - [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554B

Conducted Band Edge

LTE Band 38/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum k=

Spectrum

Ref Level 30.00 dBm  Offset 15.70 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém Offset 15.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PABS | SPURIGIECHNEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS PASS " o0 chife_$PURIELS LINE ABS PASS
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SPURIDUS_LINE_ABS
-30 dBm
-50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56392 GHz -32.40 dBm -7.40 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61969 GHz 22.81 dBm -7.19 db
2.564 GHz 2.565 GHz 1.000 MHz 2,56500 GHz -28.66 dém -15.66 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -12.99 dBm -2.99.dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -19.08 d&m -9.08 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62114 GHz -17.99 dBm -7.99 dB
2.569 GHz 2.570 GHz 100.000 kHz 2.56899 GHz -14.11 dBm - 2,625 GHz 2,626 GHz 1,000 MHz 262525 GHz -30.00 dBm -17.00 de
2.570 GHz 2.575 GHz 100.000 kHz 2.57031 GHz 22.58 dem - 2,626 GHz 2.645 GHz 1.000 MHz 2.62616 GHz -31.72 dbm -6.72 dB
—
\
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Ref Level 30.00 dBm  Offset 15.70 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém Offset 15.70 db
SGL Count 100/100

Mode Auto Sweep
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Start 2.545 GHz 10005 pts St‘m 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | |
2.545 GHz 2.564 GHz 1.000 MHz 2.56383 GHz -30.90 dBm -5.90 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61886 GHz 9.08 dBm
2.564 GHz 2.565 GHz 1.000 MHz 2.56489 GHz -28.42 dBm -15.42 dB 2.620 GHz 2.621 GHz 100.000 kHz 262001 GHz -20.82 dBm
2.565 GHz 2.560 GHz 1.000 MHz 2.56886 GHz -20.69 dém -10.69 d& 5,621 GHz 5.625 GHz 1,000 MH2 2.62101 GHz -17.95 dem
2.569 GHz 2.570 GHz 100.000 kHz 2.56999 GHz -22.97 dBm -12.97 dB 2.625 GHz 2.626 GHz 1,000 MHz 2 62500 GHz ~26.70 dBm
2.570 GHz 2.575 GHz 100.000 kHz 2.57466 GHz 9.22 dBm -20.78 dB 2.626 GHz 2.645 GHz 1,000 MHz 2.62609 GHz -30.41 dBm
] J I
Dats 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554B

LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur
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Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.70 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém Offset 15.70 db

Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PABS | SPURIGIECHNEKABS PAES
o0 dh’_uu sPURIOUS ) INE_ABS PABS " 20 th‘.‘P' SPURIQUS _LINE_ABS PASS
10 dem “ 10 dBm
o0 de l\ 0dem j
-10 dBm 7 \ -10 dBm j
SPURIDUS_LINE_ABS 20 dém |
-30 dBm -30 dem
140 dBm. T ok TP TR T
-50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56362 GHz -33.19 dBm -8.15 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61568 GHz 21.52 dBm -9.48 dB
2.564 GHz 2.565 GHz 1.000 MHz 2,56440 GHz -31.43 dém -18.43 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -14.45 dBm -4.45 dB
2,565 GHz 2.569 GHz 1.000 MHz 2,56890 GHz -20.42 dém -10.42 dg 2.621 GHz 2.625 GHz 1,000 MHz 2.62103 GHz -19.80 dBm ~5.80 dB
2.569 GHz 2.570 GHz 100.000 kHz 2.56899 GHz -13.84 dBm 2,625 GHz 2,626 GHz 1,000 MHz 262526 GHz -30.89 dBm -17.30 de
2.570 GHz 2.575 GHz 100.000 kHz 2.57035 GHz 22.02 dem 2,626 GHz 2.645 GHz 1.000 MHz 2.62687 GHz -31.33 dbm -6.33 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.70 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

offset 15.70 dB Mode Auto Sweep
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Limit ¢heck PABS | SPURIGHIE CHMEKARS PABS
20 dh’_uu sPURIOUS ) INE_ABS PABS 20 dhi_‘LllP SPURIOUS LINE _ABS PAES
10 dBm
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-10 dBm T
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-50 dBm

-40 dBm

-60 dBm

-50 dBm

-60 dBm

Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56312 GHz -31.05 dBm -6.05 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61609 GHz 8.31 dBm -21.69 db
2.564 GHz 2.565 GHz 1.000 MHz 2,56490 GHz -27.71 dBm -14.71 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62003 GHz -23.33 dBm -13.33 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56872 GHz -20.21 dém -10.21 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62112 GHz -20.00 dBm -10.00 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -22.98 dBm -12.98 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62536 GHz ~57.90 dBm ~14.90 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57095 GHz B.11 dBm -21.89 d& 2.626 GHz 2.645 GHz 1.000 MHz 2.62770 GHz -29.65 dBm -4.65 dB
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SPORTON LAB.
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Report No. : FG271554B

LTE Band 38 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.70 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 15.70 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
on dhlpe_$PURIOUS LINE ABS BASS 20 dhiRE_$PURIQUS LINE_ABS PASS
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Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56378 GHz -34.08 dBm -9.08 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.615967 GHz 21.06 dém -3.94 dB
2.564 GHz 2.565 GHz 1.000 MHz 2,56495 GHz -32.57 dém -19.57 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -14.88 dBm -4.98 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56891 GHz -21.99 d&m -11.99 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62116 GHz -22.44 dBm -12.44 dB
2.569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -16.51 dBm 2,625 GHz 2,626 GHz 1,000 MHz 262565 GHz -33.68 dBm -20.68 d8
2.570 GHz 2.575 GHz 100.000 kHz 2.57036 GHz 20.56 dem 2,626 GHz 2.645 GHz 1.000 MHz 2.62624 GHz -34.42 dbm -9.42 dBb
\
i i 1 )

5:04:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.70 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 15.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
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Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56382 GHz -33.76 dBm -8.76 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61765 GHz 7.18 dBm -22.82 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56468 GHz -31.65 dém -18.65 db 2.620 GHz 2.621 GHz 100.000 kHz 2.62003 GHz -24.58 dBm -14.58 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56870 GHz -21.69 dém -11.69 dé 2.621 GHz 2.625 GHz 1.000 MHz 2.62109 GHz -23.67 dBm -13.67 d8
2.560 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -24.76 dBm -14.76 dB 5 625 GH= 2626 GHz 1,000 MHz 2 62505 GHe 31,33 dbm 18,33 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57079 GHz 7.29 dém -22.71 d8 2,626 GHz 2.645 GHz 1.000 MHz 2.62628 GHz -32.80 dbm -7.80 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG271554B

LTE Band 38 / 5MHz / 256 QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrur mr || Spectrum 7
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
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Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.545 GHz £.504 GHz 1.000 MHz 256359 GHz -32.48 dém -7.43 d8 2,615 GHz 2.620 GHz 100.000 kHz 261967 GHz 16.40 dbm -11.60 dB
2.564 Gz 2.565 GHz 1.000 MHz 2.56455 GHz -30.15 dBm -17.15 d8 2.620 GHz 2.621 GHz 100,000 kHz 2.62002 GHz -16.00 dBm -6.00 de
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2.545 GHz 2.560 GHz 1.000 MHz 2.55982 GHz -34.76 dBm -9.76 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61800 GHz 4.43 dBm -25.57 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56490 GHz -27.98 dBm -14.98 d& 2.620 GHz 2.621 GHz 200.000 kHz 2.62005 GHz -28.23 dBm -19.23 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56886 GHz -22.14 dém -12.14 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62110 GHz -25.74 dBm -15.74 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56978 GHz -26.17 dBm -16.17 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62607 GHz 30,47 dBm -17.47 dB
2.570 GHz 2.580 GHz 100.000 kHz 2.57919 GHz 4.43 dBm -25.57 dB 2.630 GHz 2.645 GHz 1,000 MHz 2.63118 GHz -34.52 dBm -9.52 dB
\
] j >
Date: 25.AUG.2022 15:10:02 Date: 25 15:11:00
TEL : 886-3-327-3456 Page Number 1 A8-17 of 31

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG271554B

LTE Band 38/ 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l s um
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PARS
o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dém ﬂ 10 dBm ﬂ
ode ,J ll 0 dem } L
-10 dem T [ ‘ -10 dem 1
anane | i 20 dem
SPURIOUS_LINE_ABS [
-30 dBm -30 dem
ﬂ‘ i -40 dBm T T aa]
50 dem
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.58 GHz ||| Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.500 GHz 1.000 MHz 2.56942 GHz 37,01 dbm -12.01 d8 2,610 GHz 2.620 GHz 100.000 kHz 261939 GHz 17.95 dbm -12.05 db
2.560 GHz 2.565 GHz 1.000 MHz 2.56459 GHz -31.81 dBm -16.81 db 2.620 GHz 2.621 GHz 200.000 kHz 2.62004 GHz -16.99 dBm -6.99 d8
2565 GHz 2.569 GHz 1.000 MHz 2.56876 GHz -21.56 dém -11.56 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62103 GHz -21.54 dBm -11.54 dB
2,569 GHz 2.570 GHz 200.000 kHz 2.57000 GHz -18.97 dém -8.97 db 5 655 GHe 3,630 GH2 1.000 M2 2.69504 GHz 32,10 dbm 1510 a8
2,570 GHz 2.580 GHz 100,000 kHz 2,57058 GHz 16.06 dBm -11.94 dB 5630 GHz 2.645 GHz 1.000 MHz 5.63763 GHz 37 30 dBm 1230 B
T
Il we i [ )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 30.00 dBm  Offset 15.70 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém Offset 15.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS

o0 dhifie _BPURIOUS LINE_ABS PASS 20 abjpe—_8PURIOUS LINE ABS PASS

10 dBm 10 dBm

0 de . Y oy - " i

-10 dBm T }f 1 10 dem \

Anane. | | | 20 dem

SPURIOUS_LINE_ABS \ l [
30 dem :"‘ﬁw" A |fif=o e "

ikt o 40 dBm U “WWW T T

-50 dBm -50 dBm

-60 dBm -60 dem

Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.560 GHz 1.000 MHz 2.55894 GHz -36.18 dBm -11.18d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61742 GHz 2.63 dbm -27.37 db
2.560 GHz 2.565 GHz 1.000 MHz 256494 GHz -30.28 dém -17.28 d8 2.620 GHz 2.621 GHz 200.000 kHz 2.62003 GHz -28.04 dBm -18.04 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -25.80 d&m -15.60 dé 2.621 GHz 2.625 GHz 1.000 MHz 2.62130 GHz -28.32 dBm -18.32 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56959 GHz -28.99 dBm -18.99 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62518 GHz -33.45 dBm -20.45 dB
2,570 GHz 2.580 GHz 100,000 kHz 2.57560 GHz 2,51 dBm -27.49 dB 2.630 GHz 2.645 GHz 1,000 MHz 2.63066 GHz ~37.27 dbm “12.27 dB
\
] j >
Date: 25.AUG.2022 25 17:13:20
TEL : 886-3-327-3456 Page Number 1 A8-18 of 31

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554B

LTE Band 38/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur mr || Spectrum 7
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ Paks
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS i 20 th‘.‘P' SPURIOUS_LINE_ABS ﬁ PABS
10 dBm n 10 dBm J|
ode “ 0 dBm ' l\
-10 dem -10 dBm !
SPURIDUS_LINE_ABS -20 dem T
-30 dem -30 dem
40 dBm
-50 dem
60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.585 GHz || [ start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.565 GHz 1.000 tiHz 2:55436 GHz -36.52 dBm -11.52 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61918 GHz 22.23 dBm —7.77 de
2.555 GHz 2.565 GHz 1.000 MHz 2.56493 GHz -28,57 dem -15.57 d 2620 GHz 2621 GHz 300,000 kHz 2 62002 GHe 1527 dbm o7 ds
2.565 GHz 2.569 GHz 1.000 MHz 2.56878 GHz -20.78 dém -10.78 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62104 GHz -19.67 dbm ~9.67 db
2.569 GHz 2.570 GHz 300,000 kHz 256897 GHz -17.70 dém 2.625 Gz 2,635 GHz 1,000 MHz 2.62545 GHz -29.31 dBm -16.31 dB
2.570 GHz 2.585 GHz 100.000 kHz 2.57085 GHz 22.72 dBm 2.635 GHz 2.645 GHz 1.000 MHz 2.63574 GHz -36.38 dBm -11.38 dB
Y
) I [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.70 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém Offset 15.70 db

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit Gheck BAES | SPURIGECHHEKABS paBs
o0 dhifie _BPURIOUS LINE_ABS PASS 20 dbjpe—_$PURIOUS LINE ABS PaBS
10 dBm 10 dBm
o de o i Wl ofje v jada ,‘
-10 dBm -0 dBm
e | Al o e | l
SPURIOUS_LINE_ABS | \ \ [
-30 dam _‘“‘—QJ, W |[fz0 cem X
_ g il
-40 dBm .
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.585 GHz | |[| Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.555 GHz 1.000 MHz 2.55492 GHz -35.97 dBm -10.97 d& 2.605 GHz 2.620 GHz 100.000 kHz 2.61657 GHz 4.35 dBm -25.65 db
2.555 GHz 2.565 GHz 1.000 MHz 2.56492 GHz -29.35 dBm -16.35 dB 2.620 GHz 2.621 GHz 300.000 kHz 2.62002 GHz -25.02 dBm -15.02 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56876 GHz -25.16 dBm -15.16 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62175 GHz -24.35 dbm -14.35 dB
2,569 GHz 2.570 GHz 300,000 kHz 2.56958 GHz -25.38 dBm -15.38 dB 2.625 GHz 2.635 GHz 1,000 MHz 2.62517 GHz -55.79 dBm ~12.70 dB
2,570 GHz 2.585 GHz 100,000 kHz 2.58259 GHz 4.24 dBm -25.76 dB 2.635 GHz 2.645 GHz 1.000 MHz 2.63501 GHz ~32.74 dbm “7.74 dB
\
] j >

=1 25.AUG.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A8-19 of 31



ssamonias. FCC RADIO TEST REPORT Report No. : FG271554B

LTE Band 38/ 15MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE GHEEKABS_ Paks
o0 dh’_u! sPURIOUS ) INE_ABS PASS " 20 th‘.‘P' SPURIOUS _LINE_ABS + PABS
10 dém I 10dBm H
0de ‘H 0 dem ‘ \
-10 dem ll -10 deém
\e | 1 , / |
SPURIOUS,_LINE_ABS ] u 20 cem 1 I
-30 dBm -30 dem
~40 dBm
-50 dem
-60 dBm ‘ -60 dem
Start 2.545 GHz 10005 pts Stop 2.585 GHz | (|l Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2546 GHz £.555 GHz 1.000 MHz 256485 GHz =38,95 dbm -13.95 dB 2,605 GHz 2.620 GHz 100.000 kHz 261917 GHz 21.78 dBm -8.22 d8
2.555 GHz 2.565 GHz 1.000 MHz 2.56493 GHz -31.34 dBm -18.34 db 2.620 GHz 2.621 GHz 300.000 kHz 2.62000 GHz -17.57 dBm -7.57 d8
2565 GHz 2.569 GHz 1.000 MHz 2.56870 GHz -22.86 dBm -12.86 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62101 GHz -23.25 dem -13.25 d&
2,569 GHz 2.570 GHz 300,000 kHz 2.56999 GHz -17.85 dBm -7.85 dB 5 655 GHe 3 635 GH2 1,000 Mz 2.69534 GHz 3123 dBm 1623 a8
2.570 GHz 2.585 GHz 100.000 kHz 2.57085 GHz 21.43 dBm -8.51 dB 2.635 GHz 2.645 GHz 1.000 MHz 2.63538 GHz -38.18 dBm -13.18 dB
Y
i - i [ o

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ paps
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS PASS
10 dem 10 dém
o dn l,...-‘ ol ||| ]
-10 dam ] ll -0 dem ‘{
. | ) | |
SPURIGUS_LINE_ABS | ! \ 0 dem \ I
—
-30 dem — ‘A“F 4| [ff=0 e h ~e—
: e _40 dBm aa P
50 dBm 50 dem
-60 dBm -50 dBm
Start 2.545 GHz 10005 pts Stop 2.585 GHz [ ||| start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.565 GHz 1,000 MHz 2:55495 GHz -36.67 dBm -11.67 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61760 GHz 3.31 dBm -26.69 dB
2.555 GHz 2.565 GHz 1.000 MHz 2.56499 GHz -20.39 dém -16.39 d& 2.620 GHz 2.621 GHz 300.000 kHz 2,62001 GHz -26.76 dBm -16.76 dB
2565 GHz 2.569 GHz 1.000 MHz 256891 GHz -24.35 dBm -14.35 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62190 GHz -26.20 dBm -16.20 d&
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2,569 GHz 2.570 GHz 300,000 kHz 2.56959 GHz -28.21 dBm -18.21 dB 2.625 GHz 2.635 GHz 1,000 MHz 2.62506 GHz 231.12 dBm Z18.12 dB
2.570 GHz 2.585 GHz 100.000 kHz 2.56045 GHz 2.85 dem ~27.15 d8 2,635 GHz 2.645 GHz 1.000 MHz 2.63609 GHz -37.04 dbm -12.04 dB
\
) i )
Date: 25.AUG.2022 15:30:37 Date: 25 15
TEL : 886-3-327-3456 Page Number 1 A8-21 of 31

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG271554B

LTE Band 38/ 15MHz / 256QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGLNEKARS_ Paks
o0 dh’_uu sPURIOUS ) INE_ABS PASS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dém ﬂ 10dBm "
0 db “ 0 dem /
-10 dem -10 deém l
- | \ -20 dem j \' {
SPURIOUS_LINE_ABS | |
-30 dBm -30 dem
'rl ‘i -40 dBm J]' { whm ey (TS
-50 dem
-60 dBm ‘ -60 dem ‘
Start 2,545 GHz 10005 pts Stop 2.585 GHz | (| Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2546 GHz £.555 GHz 1.000 MHz 2.56245 GHz =38,72 dbm zi3.72 dB 2,605 GHz 2.620 GHz 100.000 kHz 261915 GHz 18.03 dBm -11.57 de
2.555 GHz 2.565 GHz 1.000 MHz 2.56473 GHz -31.84 dBm -168.84 db 2.620 GHz 2.621 GHz 300.000 kHz 262001 GHz -16.94 dBm -6.94 d8
2565 GHz 2.569 GHz 1.000 MHz 2.56898 GHz -23.27 dém -13.27 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62137 GHz -22.54 dem -12.54 dB
2,569 GHz 2.570 GHz 300,000 kHz 2.56998 GHz -17.51 dBm -7.51dB 5 655 GHe 3 635 GH2 1.000 M2 2.69800 GHz 31,70 dbm 1670 a8
2,570 GHz 2.585 GHz 100,000 kHz 2.57083 GHz 17.87 dBm -12.13 d8 5635 GHz 2.645 GH2 1,000 MHz 5.63564 GHz ~35.07 dBm RETERT
Y
i - i [ o

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ paps
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS PASS
10 dem 10 dém
0 dey F’ - . = - ”']| 0 g, = - V\
-10 dem f \ -10 dem |
SPURIDUS_LINE_ABS | ]l ‘L O dem l[ I
-30 dBm 0 dem
T ! it :
A0 dAm, = 40 dBm
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.545 GHz 10005 pts Stop 2.585 GHz [ ||| start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
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2.550 GHz 2.565 GHz 1.000 MHz 2.56410 GHz -30.43 dBm -17.43 d& 2.620 GHz 2.621 GHz 500.000 kHz 2.62005 GHz -22.63 dBm -12.63 dB
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2.550 GHz 2.565 GHz 1.000 MHz 2.56493 GHz -29.70 dBm -16.70 d8 2.620 GHz 2.621 GHz 500,000 kHz 2.62016 GHz -24.95 dBm -14.95 dB
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2.550 GHz 2.565 GHz 1.000 MHz 2.56377 GHz -20.81 dém -16.81 d& 2.620 GHz 2.621 GHz 500.000 kHz 2,62012 GHz -28.55 dBm -18.55 dB
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2546 GHz £.550 GHz 1,000 MHz 2:54992 GHz -39.64 dBm -14.64 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61459 GHz -0.37 dBm -30.37 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56437 GHz -32.27 dm -19.27 d8 2.620 GHz 2.621 GHz 500,000 kHz 2.62021 GHz -28.99 dBm -18.99 dB
2565 GHz 2.569 GHz 1.000 MHz 256885 GHz -29.72 dém -19.72 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62106 GHz -30.11 dem -20.11 d&
2,569 GHz 2.570 GHz 500.000 kHz 2.56995 GHz -30.46 dBm -20.46 dB 5 525 CH= 2640 GHz 1,000 MHz 262516 GHz 34 35 dBm 2138 de
2.570 GHz 2.590 GHz 100.000 kHz 2.58293 GHz -0.74 dém -30.74 d& 2.640 GHz 2.645 GHz 1.000 MHz 2.64017 GHz -39.43 dBm -14.43 dB
Y
) i )
Date: 25.AUG.2022 17:2 Date: 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554B

Conducted Spurious Emission

LTE Band 38 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
- Spectrum I:Iv?
Ref Level 0.00 dém  Offset 15.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 15,70 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
heck PARS Limit §heck PARS
LAuRIoUS biuE Aps r 10 dBTE—$AURIOUS LINE ARS r
-20 dBm
______ LINE_ABS LINE_ABS
I\t WA, N VA AP, -
N n st - Bl -40 dBm _V S
e
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 943.52574 MHz -43.10 dBm -18.10 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.97401 MHz -43.50 dBm -18.50 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.54283 GHz -37.54 dBm -12.54 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.51300 GHz -41.54 dBm -16.54 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.64351 GHz -41.62 dBm -16.62 dB 2.640 GHz 3,000 GHz 1.000 MHz 2.64225 GHz -41,19 dem -16,19 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92476 GHz -37.54 dBm -12.54 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -37.52 dBm -12.52 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.73063 GHz -37.67 dBm -12,67 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.73563 GHz -37.85 dBm -12.85 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89526 GHz -36.28 dbm -11.28 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.92576 GHz -36.34 dBm -11.34 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65979 GHz -29.3¢ dBm -4.34 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65179 GHz -29.54 dBm -4,54 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00675 GHz -31.65 dBm -6.65 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00675 GHz -31.70 dBm -6.70 dB
D: 2! 16:51:13 16:5 2
Highest Channel / QPSK
pe i
Ref Level 0.00 dém  Offset 15.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck Pabs
10 ddme—$RURICUS INE ABS Ak
-20 dBém
| SPURIOUS_LINE_ABS_
P o A, A
A A e
-40 dB mmanm =
jomr
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 1,000 GHz 1.000 MHz 952,73613 MHz -43.44 dBm -18.44 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.52656 GHz -42.18 dBm -17.18 dB
2,640 GHz 3,000 GHz 1,000 MHz 2.64333 GHz -37.03 dBm -12.03 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -37.62 dém -12.62 dB
7.000 GHz 10,000 GHz 1.000 MHz §,90893 GHz -37.83 dBm -12.83 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89126 GHz -36.00 dBm -11.00 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.66279 GHz -29.60 dBm -4.60 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00325 GHz -31.78 dBm -6.78 d&
il
JL J
Date 50
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG271554B

LTE Band 38 / 10MHz

ectrum
Ref Level 0.00 dém  Offset 15.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
i, it v~y . P — Vit Ve,
, A . -40 dBm -
-50 dBm -50 dBm
60 d8 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 956.12044 MHz -43.62 dBm -18.62 dB 30,000 MHz 1,000 GHz 1.000 MHz 941.10195 MHz -43 .40 dBm -18.40 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.52734 GHz -38.18 dBm -13.18 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.53044 GHz -40.81 dBm -15.81 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64315 GHz -40.94 dBm -15.94 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.65556 GHz -41,80 dBm -16.80 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -37.74 dBm -12.74 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99025 GHz -37.65 dBm -12.65 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.92393 GHz -37.75 dBm -12,75 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.70863 GHz -37.31 dBm -12.81 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.50026 GHz -36.31 dbm -11.31dB 10.000 GHz 14,000 GHz 1.000 MHz 13.50576 GHz -36.34 dBm -11.34 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65729 GHz -29.52 dBm -4.52 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.66379 GHz -29.33 dBm -4,33 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00575 GHz -31.70 dBm -6.70 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00425 GHz -21.61 dBm -6.61 dé
] (] L ) (]
1615 3

Highest Channel / QPSK

Spe 1 [Dé‘]
Ref Level 0.00 dém  Offset 15.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
URIOUS_LINE_ABS_
“MMW'M\JH'\I\.W Ay
-40 dem—1 WY Y o . st et
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 847.05897 MHz -43.33 dém -18.33 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.54051 GHz -41.55 dBm -16.55 dB
2.640 GHz 3,000 GHz 1.000 MHz 2,64135 GHz -37.35 dBm -12.35 d8
3.000 GHz 7.000 GHz 1.000 MHz £.84230 GHz -37.87 dém -12.87 d8
7.000 GHz 10,000 GHz 1.000 MHz 8.94293 GHz -37.78 dBém -12.78 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.90226 GHz -36.45 dim -11.45 dB
14,000 GHz 18,000 GHz 1.000 MHz 1764979 GHz -29.50 dBm -4.50 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00025 GHz -31.81 dBm -6.81 d&
JL J -
Date: 16:5
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LTE Band 38/ 15MHz

ectrum
Ref Level 0.00 dBm  Offset 15,70 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1570 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
Prmand Ve, Wi WA P,
S oW il
40 dam—] i " 40 dBm - *y “'"""M
foene
-50 dBm -50 dBm
60 dB 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 995.87956 MHz -43,38 dBm -18.38 dB 30,000 MHz 1,000 GHz 1.000 MHz 942.07146 MHz -43,33 dém -18.33 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.54903 GHz -36.27 dBm -11.27 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.45557 GHz -42.01 dBm -17.01 d8
2.640 GHz 3.000 GHz 1.000 MHz 2.65934 GHz -41.22 dBm -16.22 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.64711 GHz -40.22 dBm -15.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -37.63 dBm -12.63 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91876 GHz -37.79 dBm -12.79 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.72663 GHz -37.67 dBm -12.67 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.72863 GHz -37.89 dBm -12.89 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90326 GHz -36.15 dBm -11.15 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89776 GHz -36.31 dBm -11.31 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65579 GHz -29.64 dBm -4.64 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65979 GHz -29.62 dBm -4.62 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00175 GHz -31.48 dBm -6.48 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00725 GHz -31,57 dém -6.57 dé
] (] L ) A
16:5 17

Highest Channel / QPSK

Spe 1 [Dé‘]
Ref Level 0.00 dém  Offset 15.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
URIOUS_LINE_ABS_
Pl g, P
o, st g et T iy
-40 dBm— wh
o
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 978.42829 MHz -43.06 dém -18.06 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.54322 GHz -40.69 dBm -15.89 dB
2.640 GHz 3,000 GHz 1.000 MHz 2,66816 GHz -39,84 dBm -14.94 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.97325 GHz -37.69 dém -12.69 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.73229 GHz -37.69 dém -12.69 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.89226 GHz -36.15 dBm -11.15 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.65929 GHz -29.56 dBm -4.56 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00975 GHz -31.70 dBm -6.70 d&
JL J -
Date: 17
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LTE Band 38 / 20MHz

ectrum
Ref Level 0.00 dém  Offset 15.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit heck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
| W e Ty N - | I\t W A, )
PR M 4o dem W .
fesrome
-50 dBm -50 dBm
60 d8 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 982.30635 MHz -43.46 dBm -18.46 dB 30,000 MHz 1,000 GHz 1.000 MHz 923.65067 MHz -43.33 dBm -18.33 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.54400 GHz -34.69 dBm -9.60 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.54981 GHz -39.41 dBm -14.41 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64513 GHz -40.69 dBm -15.69 dB 2.640 GHz 3,000 GHz 1.000 MHz 2.64891 GHz -40.08 dBm -15.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -37.51 dBm -12.51 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.90576 GHz -37.67 dBm -12.67 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.72630 GHz -37.78 dBm -12,78 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.04203 GHz -37.73 dBm -12.73 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.87277 GHz -36.34 dBm -11.34 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89726 GHz -36.31 dBm -11.31 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.66529 GHz -29.60 dBm -4.60 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.66529 GHz -29.53 dBm -4,53 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00475 GHz -31.62 dBm -6.62 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00075 GHz -31,72 dém -6.72 dB
{ It ] 7 ] ]
1 17:04:40

Highest Channel / QPSK

Spe 1 [Dé‘]
Ref Level 0.00 dém  Offset 15.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
URIOUS_LI N
Wt YA A, )
e r— P - .
=
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 937.70865 MHz -43.43 dém -18.43 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.54632 GHz -41.00 dBm -16.00 dB
2.640 GHz 3,000 GHz 1.000 MHz 2,64423 GHz -39,05 dBm -14.05 d&
3.000 GHz 7.000 GHz 1.000 MHz £.87380 GHz -37.58 dBm -12.58 d8
7.000 GHz 10,000 GHz 1.000 MHz 8.93843 GHz -37.80 dém -12.80 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.89876 GHz -35.85 dBm -10.85 dB
14,000 GHz 18,000 GHz 1.000 MHz 1766579 GHz -29.56 dBm -4.56 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00275 GHz -31.48 dBm -6.48 d&
JL J -
Date: 17:
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Report No. : FG271554B

Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005
40 Normal Voltage 0.0007
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0005
PASS
-10 Normal Voltage 0.0017
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0024
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0000
20 Battery End Point 0.0005
Note:
1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A8-31 of 31
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LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.46 5.51 6.20 6.58 PASS
TEL : 886-3-327-3456 Page Number : A9-1 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554B

LTE Band 41/ 20MHz / QPSK

LTE Band 41/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,50 db Ref Level 30.00 cbm  Offset 12,50 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
i i
a. S a. e
< Bt R
X > s =
5 \
0.0 0.0
I B N B
\ < by h
s \ s \
1E- L < 1E- § -
i 3 |
Y !
| |
t E
1E ﬁl 1E- -
t 3 B
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 2286 dem 27,60 dBm 4.94 da 2.35 0B 3.94 0B .45 0B +.81 08 Trace 1 [ 2177 dem 2763 dbm 5.06 d8 3.10 d8 4.78 d8 5.51d8 3 de
I ——— | ———
JL )| AERRRREE e JL ] [TIITET ]

LTE Band 41 / 20MHz / 64QAM

LTE Band 41/ 20MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,50 db Ref Level 30.00 cbm  Offset 12,50 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
= e
a. a. — ==
o - N -".
N
0.0 0.0
\ S £
1E- % - 1E- <
\ 5
A A
\ At
\ 3
|
\ !
1}
1E \ v 1E &
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 105 | D19 | Do |
Trace 1 20,90 dBm 27.99 dBm 7.09 d8 3.22 dB 5.13 dB 6.20 dB 6.81 dB Trace 1 18,89 dBm 26,64 dBm 7.75 d8 3.19 d8 5.30 d8 6.58 dB 7.30 dB
e — I ——
il ) B e ) (I
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.93 4.94 9.69 9.81 | 14.36 | 14.30 | 19.26 | 19.06

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.88 4.89 9.75 9.69 | 1451 | 14.45 | 18.86 | 18.78

Page Number 1 A9-3 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG271554B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 GBm  Offset 12,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.62 dBm)| ™M1[1] 15.67 dBm)
2. 1000 GHZ 2.59947000 GHz,
= ~ 26.00 dB @ ndB 26.00 dB
o A o Y \ 4.925000000 MHz 0d ANAYAYS ﬁ,w,W"’\,ﬁql 4.935000000 MHZ|
T Q factor \ 526.5 1 Q factor 525.5
| 1
f ' od y
i !
! 104
- 20 d
A
/ o MAhaY AA PV
oy o
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,59323 GHz 15.82 dBm nd@ down 4.925 MHz M1 2.59347 GHz 15.67 dBm nd@ down 4,935 MHZ
TL 1 2,590542 GHz -10.31 dbm ndd 26.00 dB TL L 2.550512 GHz -10.33 dbm n 26.00 dB
T2 1 2,595468 GHz -10.54 dBm Q factor 526.5 T2 1 2.595448 GHz -10.57 dém Q factor 525.5
L U J wa L JU J L]

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.46 dbm)| MI[1] 16.74 dBm
M1 2.5915210 GHz 2.5888840 GHZ]
20 20
e A ndB, 26.00 dB nds 26.00 dB
04 STV o \ 9.690000000 MHZ, 104 B e, 9.810000000 MHZ|
] Q factor | 267.4 7 Q factor Y 263.9)
! \
od ; od t T
| [ 1 e
10 df v -10 o - -
/ |
20 d + 20 d f '\
- R N - s
Py / e ol . VN N e
£ =
40 df
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.591571 GHz 17.46 dam nd8 down 9.50 MHz ML 2,588884 GHz 16.74 dBm nd8 down 9.81 WHz
T 1 2,588185 GHz -9.16 dBm nd8 26.00 dB TL L 2.588185 GHz -10.25 dbm nd8 26,00 d8
T2 1 2,597875 GHz -8.32 dBm Q factor 267.4 T2 1 2.597995 GHz -8.83 dBm Q factor 263.9
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.73 dBm)| 15.10 dBm
L 2.5942590 GHz 2.5985440 GHZ]
20 - 20
- N A o 26.00 dB 26.00 dB
0u [ ey | e e 14.356000000 MHZ 04 Y e T WA 14.296000000 MHZ|
7 Q factor \I 180.7 J \ 181.8]
i ! ) i |
a T 0
i H 1
¥ 3
10 df T -10d
/ \ J \
o \ /
20 d L~ £ . 20 di
" ; Py L N
ROV bl ~ - AN
k) a0
40 d -40 de
50 df 50 d
&nd -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,594259 GHz 16.73 dBm nd@ down 14.356 MH2 M1 2.598544 GHz 15.10 dBm nd@ down 14,206 MHZ
T 1 2,585897 GHz -10.16 dBm nd8 26.00 B TL L 2.5850927 GHz -10.27 dbm 26,00 d8
T2 1 2,600253 GHz -9.30 dBm Q factor 1B0.7 T2 1 2.600223 GHz -10.56 dBm 181.8
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A9-4 of 31






